



超微量工業安全實驗室
Ultra Trace Industrial Safety Hygiene

檢驗報告

報告編號： UB/2011/62631

日期： 2011年06月20日

頁數： 1 of 3



台塑生醫科技股份有限公司

彰化市中山路3段359號

以下測試之樣品係由供應廠商所提供及確認：

產品名稱： 艷夏防護臉部防曬液SPF50
申請廠商： 台塑生醫科技股份有限公司
產品批號： 11D07
製造日期： 2011/4/19
有效日期： 2014/4/19
生產或供應廠商： 台塑生醫科技股份有限公司
原產國： 台灣
送樣日期： 2011年06月03日
測試日期： 2011年06月04日

測試結果： - 請見下頁 -

Signed for and on behalf of
SGS Taiwan Ltd.

Yuan-Min Wen
Manager



Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. 除非另有說明，此報告結果僅對測試的樣品負責。本報告未經本公司書面許可，不可部份複製。
This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

SGS Taiwan Ltd.
台灣檢驗科技股份有限公司

No. 136-1 Wu Kung Road, Wuku Industrial Zone, New Taipei City, Taiwan. / 新北市五股工業區五工路 136-1 號
t (886-2) 2299-3939 f (886-2) 2298-1338 www.tw.sgs.com

Member of SGS Group



超微量工業安全實驗室
Ultra Trace Industrial Safety Hygiene

檢驗報告

報告編號： UB/2011/62631

日期： 2011年06月20日

頁數： 2 of 3



台塑生醫科技股份有限公司

彰化市中山路3段359號

測試結果：

測試項目	CAS NO.	測試方法	測試結果	檢測極限	單位
可塑劑/塑化劑	---	---	---	---	---
鄰苯二甲酸丁酯苯甲酯 (BBP)	000085-68-7	本測試以氣相層析儀/質譜儀(GC/MS)檢測。	N.D.	5.0	ppm(mg/kg)
鄰苯二甲酸二丁酯 (DBP)	000084-74-2	本測試以氣相層析儀/質譜儀(GC/MS)檢測。	N.D.	5.0	ppm(mg/kg)
鄰苯二甲酸二(2-乙基己基)酯 (DEHP)	000117-81-7	本測試以氣相層析儀/質譜儀(GC/MS)檢測。	N.D.	5.0	ppm(mg/kg)
鄰苯二甲酸二正辛酯 (DnOP)	000117-84-0	本測試以氣相層析儀/質譜儀(GC/MS)檢測。	N.D.	5.0	ppm(mg/kg)
鄰苯二甲酸二正戊酯 (DnPP)	000131-18-0	本測試以氣相層析儀/質譜儀(GC/MS)檢測。	N.D.	5.0	ppm(mg/kg)
鄰苯二甲酸二(2-甲氧基乙基)酯(DMEP)	000117-82-8	本測試以氣相層析儀/質譜儀(GC/MS)檢測。	N.D.	5.0	ppm(mg/kg)
鄰苯二甲酸二異戊酯 (DIPP)	000605-50-5	本測試以氣相層析儀/質譜儀(GC/MS)檢測。	N.D.	5.0	ppm(mg/kg)

備註：1.本報告不得分離，分離使用無效。

2.低於方法偵測極限之測定值以“N.D.”表示。

3.依衛署藥字第0970333062號公告，如化粧品於製造過程中，技術上無法避免，致含自然殘留微量之鄰苯二甲酸酯類成分時，則其最終製品中所含鄰苯二甲酸酯類成分之總殘留量，不得超過100ppm。

- END -

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. 除非另有說明，此報告結果僅對測試的樣品負責。本報告未經本公司書面許可，不可部份複製。
This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

檢驗報告

報告編號： **UB/2011/62631**

日期： **2011年06月20日**

頁數： **3 of 3**



台塑生醫科技股份有限公司

彰化市中山路3段359號

樣品照片



Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. 除非另有說明，此報告結果僅對測試的樣品負責。本報告未經本公司書面許可，不可部份複製。
This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.